L20 (T2 L (070 il [5% %7 (7 %7
&7 A S SIS e (B S S S S Ure

AIR SUSPENSION SYSTEMS

2003-2013 RAM 2500/3500 4x4
4-Link Rear Installation Instructions
Stock Height-3” lift



https://www.carid.com/kelderman/

1. Before you do anything, place the truck on a level surface and record the pinion angle

here . If you have the ability to remove the bed, we would recommend doing so. Once the
bed is off, remove the rear leaf springs, and rubber bump stops on the bottom of the frame. Keep

the bolts from the leaf spring hangers. They will be re-used in the installation of the air suspension.

Use an angle finder to get
pinion angle recorded off
the bottom of the axle




2. Locate the forward trailing arm mounts (part# 10070 DS and 1071 PS). They fasten to the for-
ward leaf spring perches with the OEM bolts, 1/2 x 1 1/2” bolt & 1” bolt. Welding will be required
to eliminate popping noises upon acceleration and braking. Torque the OEM bolt to 150 ft/Ibs and
the 1” bolt to 300 ft/lbs. Use the pictures below to see where to weld. NOTE: When welding
unhook the batteries or use an electronics “anti-zapper” protection devise on the batteries.

A small piece of 1/4” scrap metal
was used to fill the gap here

Place a 2” weld on the inside flange
where the one inch bolt attaches on the
inside of the trailing arm mount. Paint the
welded area to avoid corrosion.



3. Remove the factory bump stop off the bottom of the frame rails. To keep the truck at factory ride
height you will need to cut off the bump stop mounts. If a 2” lift is desired, leave the bump stops at-
tached. The bottom of the frame is threaded. You will need to run a M10x1.50 tap through the
threads to clean out the dirt and rust. Once the treads are cleaned up, locate the upper air bag
mount and attach to the bottom of the frame with the M10x1.50x30mm metric bolts. The oval in the
upper bag mount goes to-
wards the rear of the truck.
Torque to 25 ft/lIbs.

Cut the bracket off that
holds the bump stop.
Then use a grinder to
remove the piece left on
the outside of the frame.

Upper air bag mount installed. NOTE:
if the truck has a B&W style hitch re-
move the side plates for extra room
while working.




4. If the truck has a hitch installed, like a B&W style hitch, there will be a small amount of additional
cutting and welding required. Locate the pan hard bar drop (part# 10314). The backing plate (part#
10315) of the pan hard bar fits on the outside of the frame. There is a cut out on the backing plate
that goes around the cross member under the truck bed. You can identify the spot on the frame
where this goes via the round hole in the rubber pad on top of the frame. The B&W hitch over laps
an inch or so. Overlap the backing plate on the B&W side plate with the notch in the side plate cen-
tered on the hole in the rubber pad. Mark the edge of the backing plate on the B&W side plate.
Now remove the side plate. NOTE: You will need to put a zip tie on the forward bolt on the
B&W side plate before you remove the nut to keep that bolt from falling into the frame!

Rubber pad on top of frame with hole in it

b
-~ ‘.,ﬁ An‘.

Forward bolt of B&W side
plate with zip tie attached



5. Pictured below is what the B&W side plate looks like with the pan hard bar backing plate welded
to it. This unit was painted black to match the air suspension. When fastening the pan hard bar
drop to the frame, run the top bolts and front bottom bolts outside in. The lower rear bolt runs inside
out. If this bolt isn't run outside in it will rub on the shock. If you are changing shocks, this is a good
time to do it.

- =5 2 4
4 _ = = e

% > | Con - _S.i : l...‘\\._
6. Locate the lower bag mounts (part# 11399DS and 11569PS) and axle clamps (part# 11663). In-
stall them onto the leaf spring perches on top of the axle with the 5/8x8”bolts and clamp them to the
axle with the axle clamps. Torque these bolts to 175 ft/lbs

Passenger side

Pan hard bar drop




6. Locate the air bags (part# 5748). They will be installed in between the upper and lower air bag
mounts. Examine the lower stud on the air bag and confirm that it measures 2” (with the base re-
moved). At the factory, the lower 2 threads are cut off. If the lower threads are not cut off the air
bag base (cone) will not sit flush on the lower air bag mount. Once that measurement is confirmed,
drop the bag in place (with the cone on the bottom). Use the 3/4” nut and lock washer to fasten the
bottom of the bag. Torque this to 35 ft/Ibs. The top fastens with one 3/8"x1” nut. Use the flat wash-
er and lock washer. Torque this bolt to 30 ft/lbs. Make sure the large port is in the large oval on the
air bag mount. Now locate the 90 degree fitting and insert it into the air port. Make sure the air fit-
ting is pointed towards the rear of the truck. Tighten to 25 ft/Ibs. Once the install is complete, you
will need to come back and check for air leaks with soapy water or gas leak detector.




7. Locate the trailing arms (part# 10016). Set 2 of the trailing arms so there is 9 3/16” between the
knuckles (these will be the bottom) and set the other 2 with 8 1/4’between the knuckles (these will be
the top) This is a good place to start to have the axle centered and the pinion angle close to the cor-
rect setting. You will still need to fine tune it once the install is complete. Insert the 7/8x 5 front bolts
form the outside in. The lower 7/8x5” bolt on the rear can go inside out. The top 7/8x5”bolt on the
rear must go outside in. The wheel will have to be removed to insert this bolt that direction. If the
upper rear bolt is not installed the right direction it will rub on the inside of the tire. Do not torque the
7/8” bolts yet. This will be done in step 12.

The orientation
of this bolt is
critical. Make
sure it isn't rub-
bing on the tire
if wider tires
are on the

' vehicle.




8. Locate the accumulator tanks (part# 18485). These fit in the rear leaf spring hanger. Use the
factory bolt that held the leaf spring shackle in place. Make sure the tank has the large port facing
the front of the truck. Torque the factory bolt 100 ft/lbs. Next, insert the 3/4” 90 degree air fitting in
the top of the air bag. Make sure that the fitting is facing the rear of the truck after tightening. Now
locate the provided 5’ section of 3/4” air line. Place it next to the air fittings and cut it down to fit.
Make sure to leave yourself an extra inch longer than you think you will need. The 3/4” air line is not
very flexible so it needs to be longer than you think.




9. Locate the pan hard bar (part# 11578) and the 4 spacers. Use the 3/4x4” bolts to fasten the pan
hard bar in place, using the spacers to center up the heim ends. Torque these bolts to 175 ft/Ibs.

10. Locate the sway bar mounts (part#18322 and or 14819), end links (part#18488) and sway bar
(part#1129-125KLD). Locate the blue bushings for the sway bar, apply the supplied grease in-
side the bushings and place over the sway bar. Next place the “D” rings over the rings over the
blue bushings and attach to the shock mounts on the bottom of the axle with the 7/16x1” bolts.
Torque these bolts to 45 ft/Ibs.

11.There are 3 ways to attach the sway bar end links to the frame.

- If you have a truck with factory
overload pads, remove the rub-
*_J ber pad and drill out the hole so
1% the stud end of the end link.

You will want to oblong his hole
~ forward and back so the end link
stud has room to move as the
truck goes up and down. See
pictures on page 11.

-Use the mounts shown in the
¥ picture to the left. They bolt to
¥} the brackets on the side of the

: frame with the 1/2x 1 1/2” bolts.
4 You will also put a 3" weld on
each side of the end link mount.

-The last end link mount is the
style that clamps to the frame
(part# 14819&11102). Use the
XX x XX bolts to sandwich the
mounts over the frame.




Remove the factory pad and drill out the for the
end link stud. Move the drill bit for and aft to pro-
vide room for the end link to move

Installation completed torque the nut
Lower end of the end link fastens to the sway bar with so the bushings swish, but don’t com-

the 1/2x3” bolt. Make sure to use the large flat washer pletely flatten the bushings
on the outside where the rubber bushing is.

11



11. Now that the install is complete, its time to install the controls and do the final set up on the Kkit.
There are two different control systems offered. Once is a mechanical system that uses Haldex
height control valves. These are the same valves used on semi trucks and trailers. The other style
is an electronic system. The sensors/height control valves mount to the bracket on the trailing arm
mount. Locate the collar that clamps to the upper trailing arm and the linkage that connects the two.
You will need to set the air bag ride height at 7 1/2”.

Mechanical controls shown below

The top mounting
hole is slotted allow-
ing for fine tune ad-
justments.

Electronic sensor
pictured below

12.Now that the bags are at 7 1/2”, place a
jack stand under each side of the frame (or
under the rear hitch). Let the air out of the
air bags. Now you will want to set the pin-
ion angle to your measurement recorded in
step one. Shortening the top bars raises
up the pinion. The axle should be fairly
close to being centered in the wheel well.
Next, with the help of another person,
measure the distance between the axles.
We want that to be within 1/8” of each oth-
er on each side.

13.The best way to square up the axles is to measure from the front housing of the rear axle to the
kingpin ball joint. Measure out each side and adjust the trailing arms to get the same measure-
ment. When turning the trailing arms, we recommend turning each one half a turn at a time.
Going full turns will bind the arms up and make the adjustment more complicated. Once the
axles are centered, pinion angle set, center the axle with the pan hard bar. Once all this is
done, tighten the 7/8” trailing arm bolts to 300 ft/lbs and the 5/8” clamp bolts in the knuckles to
100 ft/lbs. Now double check to make sure all the bolts are torqued on the entire kit.

12



13. The air tank and control box can be mounted anywhere on the truck. A popular spot is on the inside or outside of the
frame on the drivers side. This is the first choice since it is opposite of the exhaust. The best option is to drill and tap the
frame in order to mount the control package. You may mount this air control system in any location as long as you have
an adequate amount of air line and/or wiring.

Friday, October 2, 2015 11:44:11 AM

[rert o JrarT nunaER CESCRIPTION @ry.
1 11549 Lerwr Beag Maunt [PS) 1
2 BEZ] (D) Leswver B Maur 1
3 10014 20-27 Trailing Arrn 4
4 11578 P Hered Bew 1
5 10071-G4 MOUNT - FRONT PERCH [D5] 1
4 10070-G4 WADILINT - FROMT PERCH [FS) 1
7 10314 [FHE] Mewsling Bocke! 1
E] 15738 Upsser Bag Fiale 2
7 2002 Upser Bag Mewn? |56 Whesl Meuni] 1
i} 2003 Upser Bag Mewnt |55 Whiesl Maurl] 1
i 10315 {PHE] Frarma/Ear Mouling Flale 1
12 G G748 Firestane Ak Beg 2
13 11643 CLAMP - LOWER ANLE 47 5TD 2
i4 14B1% Ugsgser Enct Lirk Mo 2
15 18438 19" Encd Link [Desdgye Shyle) ]
14 1oz Enel Link Meun Fineh Plale 2
7 18321 (DS} Swey Bexr Fremerie Moo 1
13 18322 {PS) Swiny Bexr Frearm Mensil 1
i? 18485 Daschge Textk 2

i UNLESS OTHERWEE SFECFED: | Design By: | Zach Bele 2014 | Project:
2001 0-2013 D Gl Shock Hel

R Shelf # [ Gy | odge Height [Rear)
|AmCoarMACE: | BENE 2 1 Inweniory Descriplion:
| T RLACE BECIMAL 50880 Bun Giby: KB
| THRDE FLACE DEOCRAAL =00
| WA FEELA, FROPHETAER ARD CORFIDENTIAL SEE DWG. ND

THE B4FCIEMATION CONTAMED I THE
e smgimatent S | A |DAR-23-X-10
e O 2 WHTEN FErAiNN £F

assn RECERMAN MFG. FiC. 8 FeORBIED, | SCALE: 1:50{ oonor scus e | SHEET 1 OF 2
T

g 4 a 2 |







Compressor Box Self-Leveling Kit Wiring Diagram
(@mbulance prep package)

air line to tank

(] - B0 =
T
%M-’a&
H“%?fhﬁ +\ height-control valve %
E Iz ‘h%n ? &
e ; et
£ % ground R &
; E Tiig e
HRE " e
: 11; 113:’. i ™ iM
30 AMP A\
F L - Ol EXH
" &
3 it #f dump valve
g
H £
E
4
E to battery
Ar ba

switched power

Control Panel

height-control valve

el
sl 1 bags
i e ek

e

]



Mechanical Dryer

Air
Dryer
Heater

Low PS5l Ground
12V Dump
12V Switched

Wiring Diagram

| B EMF
Control Panel

12V (10A) switched power

Compressor Box

Manifold Block
Air Compressor

30A Battery

Dump Valve
Leads

Battery Ground




SLKD2WD AIR CONTROL SYSTEM




SLKD2WD AIR CONTROL SYSTEM

SLKD2 Parts Breakdown

ITEM FART NUMEBER DESCRIFTIOM QY.
1 COh 444V AR d4dC Oompressor 1
2 15137 Compressor mounting plate 1
3 2NPAS Compressor feet 4
4 Manifold block 1
5 KV2IH11-345% 3/8" tube to 1/8" pipe straight 1
& XA 210846 Tekonsha 5. Tekonsha Relay 1
7 Air Dryer - DU4 Mechanical air dryer 1
2] HBOLT 0.3750-16x0. F5x. 75-M 3
9 Washer, Lock-1/4 1/4" Lock Washer 3

10 Nut, Lock Insert 1/4-20 Mylon Insert Lock Mut - 1/4-20 Zinc 8
11 Preferred Narrow FW 375 3
12 Bolt-10-32x2 S0OC CAP 10-32x2 Socket Head Cap Sorew 2
13 Nut Lock Insart 10-33F MNylon Insert Lock Mut - 10-32 Zinc 5
14 1/2%x3 /8" Swivel 1
15 Fitting - 1/4x1/4 90deg Elbow 1/4 x 1/4 Elbow 1
16 Diryer Fitting - 1/2%3/8 Hex Bus 1/2 to 3/B Reducer 2
17 Fitting - 3/Bx1/4 90deg Elbow 1/4" x 3/8" Elbow male/male 1
1B COM braided hose Viair Braided Hose 1
19 KVZIHO7-355 174" tube to 1/4" pipe straight 1
20 Washer, Lock-1/4 174" Lock Washer 2
21 Mut,Hex Finish-1/4-20 GRS Hex Finish Nut - 1/4-20 GRS 3
22 F515 5TI Lovee Pressure Sensor 1
23 PS5 S11 High Pressuns Sensoar 1

Discover other performance suspension parts on our website.



https://www.carid.com/suspension-systems.html

